UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-WAVEML
ISED ID 6545A-WAVEML
Equipment Under Test Wave-MLO5

Test Report Serial Number | TR9530 01

Date of Test 5 September 2024
Report Issue Date 20 November

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

1 UNII-2 Band

1.1 UNII-2a

1.1.1 Omni Antenna

Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5260.000 10.0 20.000000 | PASS
RF output power 5260.000 10.0 20.000000 | PASS
Power Spectral Density 5260.000 10.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 10.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 10.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 10.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 10.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 10.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 10.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 10.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 10.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 10.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 10.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 10.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 10.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 10.0 160.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 10 dBi Omni (10 dBm); 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)

5260.000000 22.400000 5248.650000 5271.050000

DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 6.3 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Level in dBm

5260 52490

Frequency in MHz
Bandwidth
Spectrum I [%]
Ref Level 0.00 dBm @ RBW 200 kHz
Att 20 dB SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dem ‘VJ\r\‘A/\J\
-20 dBm (_WMM\/W\AJ\
-30 dBm ’) L
-40 dBm \L\/]
-50 dem W/ M
-70 dem
-80 dBm
-90 dem
CF 5.26 GHz 600 pts Span 60.0 MHz
i J IIIIIiIIl W
Date: 5.8EP.2024 00:42:07
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 10 dBi Omni (10 dBm); 20 MHz)

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 19.8 20.0 29.8 99.711 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5260 MHz; 10 dBi Omni (10 dBm); 20 MHz)

Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5251.485149 6.930 7.0 | PASS

Ports

Port State

1 | used

2 | used

PSD Connector 1
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | |mA-‘[

Ref Level 20.00 dBm @ RBW 1 MHz

Att 40dB @ SWT 2 ms @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100

@ LIRm AvgPwr

10 dBm

0 dBm

-10 dBm:

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.26 GHz 101 pts Span 20.0 MHz
| ' )

Date: 5.SEP.2024 00:42:47

PSD Connector 2

Spectrum | | mAl

Ref Level 20.00 dBm @ RBW 1 MHz

Att 40 dB @ SWT 2ms @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100

@ 1Rm AvgPwr

10 dBm

0 dBm

-10 dBm:

-20 dBm

-30 dBm

-40 dBm

-50 dem

-60 dBm

-70 dBm

CF 5.26 GHz 101 pts Span 20.0 MHz
I‘r 1

o e

Date: 5.SEP.2024 00:42:54

Measurement

Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
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427 West 12800 South, Draper, UT 84020

UNIFIED
COMPLIANCE
LABORATORY

Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100

Filter 3dB 3dB

Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 10 dBi Omni (10 dBm);
20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.200000 5250.350000 5269.550000
DUT Frequency Result
(MHz)
5260.000000 | PASS

151
101
£
m
©
=
T
>
]
5240 5245 5250 5255 5260 5265 5270 5275 5280
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum l @
Ref Level 20.00 dBm @ RBW 200 kHz
Att 40 dB SWT 28.5 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
10 dBm
0 dBm
-10 dem
/J\A AR rﬂw%w
-20 dBm / \\
-30 dem /f’ \\
-40 dBmy
-50 dem
-60 dBm
-70 dem
CF 5.26 GHz 400 pts Span 40.0 MH2
. T ——
il GIRNRNEED wa
Date: 5.SEP.2024 00:43:04
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFET AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 10 dBi Omni (10 dBm); 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.800000 5268.650000 5291.450000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 5.5 | PASS
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427 West 12800 South, Draper, UT 84020

1571
101

-10+

Level in dBm

=204

_30_

W

L2880
Frequency in MHz

h2h0 h260 5270

Bandwidth

Spectrum I

5290 5300 5310

Ref Level 20.00 dBm @ RBW 200 kHz
Att 40dB  SWT 38 ps @ YBW 300 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

10 dBm

0 dBm

-10 dBm

-20 dBm )

-30 dBm /'/

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.28 GHz 600 pts

Span 60.0 MHz
]

TV T

Date: 5.SEP.2024 0:44:52

Occupied Channel Bandwidth 99% (5280 MHz; 10 dBi Omni (10 dBm);

20 MHz)
99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.300000 5270.350000 5289.650000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5280.000000 | PASS

1571
101

Level in dBm

WWWWM

h2a0

Bandwidth

Att

Spectrum I

5270 5280 5290 5300
Frequency in MHz

Ref Level 20.00 dBm

40 dB

SGL Count 500/500

@ RBW 200 kHz
SWT 28.5ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dem

-40 dBmn

-50 dBm:

-60 dBmn

-70 dBm:

CF 5.28

GHz

]

400 pts Span 40.0 MHz
.
S

Date

5.SEP.2024 00:45:48

Emission Bandwidth 26 dB (5320 MHz; 10 dBi Omni (10 dBm); 20 MHz)

26 dB Bandwidt

h
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 23.200000 - 5308.150000 5331.350000
DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 5.3 | PASS
167
101
e 7
is) 1
©
= 0t
[5)
>
3 1
-
° WWW\P\,J
_30__
5290 5300 5310 h3z0 b330 5340 5350
Freauency in MHz
Bandwidth
Spectrum | [@
Ref Level 20.00 dBm @ RBW 200 kHz
Att 40 de  SWT 38 ps @ VYBW 300 kHz  Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
10 dBm
0 dBrr
-10 dBm
A
-20 dBm /\{\VN M

J L

-40 dBm

-50 dBm
-60 dBm
70 dBm
CF 5.32 GHz 600 pts Span 60.0 MHz
A
J1 ] IIIiIIIII ("]
Dat SEP Z4 0:4 2
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Occupied Channel Bandwidth 99% (5320 MHz; 10 dBi Omni (10 dBm);
20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.200000 5310.350000 5329.550000
DUT Frequency Result
(MHz)
5320.000000 | PASS

15T
10T
] ol MMW\N\MM\«W\/\
% 4
= ot
[]
>
s
_20__
.
_30__
5300 5305 5310 5315 5320 5325 5330 5335 5340
Frequency in MHz
Bandwidth
TR9530_Wave-MLO5_FCC_15.407_UNII-2_Annex_Omni Page 11 of 67

PROPRIETARY



\7,

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum |

(=)

SGL Count 500/500

Ref Level 20.00 dBm
Att 40de  SWT 28.5ps @ VBW 1MHz Mode Auto FFT

@ RBW 200 kHz

@ 1Pk Max

10 dBm

0 dBm

-10 dBm:

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.32 GHz

N

400 pts

Date: f

Emission Bandwidth 26 dB (5270 MHz; 10 dBi Omni (10 dBm); 40 MHz)

SEP.2024 00:49:1¢

26 dB Bandwidth

Span 40.0 MHz
]

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 44.100000 5246.975000 5291.075000
DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 5.0 | PASS
167
107
e 7T
is)
o
= 07t
[5)
>
Q
-
! e WMMWW#
_30__
5210 h22o 5240 h2B0 h2a0 5300 5320 K330

Frequency in MHz
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Bandwidth

Spectrum I luz“

Ref Level 20.00 dBm @ RBW 300 kHz

Att 40dB  SWT 50.6 ps @ VBW 500 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

10 dBm

0 dBm

-10 dBm:
-20 dBm W VUI'M\

| \
ot \

|
-50 dBm:
-60 dBm
-70 dem
CF 5.27 GHz 800 pts Span 120.0 MHz
- .
N J GIERRNERD W0

Date: 5.SEP.2024 00:50:2F

Occupied Channel Bandwidth 99% (5270 MHz; 10 dBi Omni (10 dBm);
40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5270.000000 38.000000 5250.875000 5288.875000

DUT Frequency Result

(MHz)

5270.000000 | PASS
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427 West 12800 South, Draper, UT 84020

UNIFIED
COMPLIANCE
LABORATORY

el

101

0\ APN P AN A

Level in dBm

5250 h260 5270 hza0 5290 5300 5310

5240

5230
Freaquency in MHz
Bandwidth
Spectrum I ||:21
Ref Level 20.00 dBm @ RBW 500 kHz
Att 40de  SWT 189 ps @ VBW 2MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max

10 dBm

0 dBm
-10 dem [w \Jf\w
-20 dBm:

-30 dBm [\//

L 0-dBmy A \X\A a

W
50 dem
60 dem
70 dem
CF 5.27 GHz 320 pts Span 80.0 MHz
A
i GHRNNREND wa
Date: 5.SEP.2024 Nia51 221

Emission Bandwidth 26 dB (5310 MHz; 10 dBi Omni (10 dBm); 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 43.950000 5287.875000 5331.825000
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UNIFIED
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427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 5.1 | PASS

151
10+

10+

Level in dBm

_20__

_30__

26 dB Bandwidth

_Mwwwawmm

h250 5260

Bandwidth

Att

5280

Spectrum |

5300 5320 5340 5360 H370
Frequency in MHz

Ref Level 20.00 dBm

@ RBW 300 kHz

40 de  SWT 50.6 ps @ VBW 500 kHz Mode Auto FFT

SGL Count 500/500

@ 1Pk Max

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-50 dem

T e T T TR

-60 dBm:

-70 dBm

CF 5.31

GHz

800 pts Span 120.0 MHz
v A

Occupied Channel Bandwidth 99% (5310 MHz; 10 dBi Omni (10 dBm);

40 MHz)
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 38.250000 5290.875000 5329.125000
DUT Frequency Result
(MHz)
5310.000000 | PASS
99 % Bandwidth
20T
107
£ MWW\/\WW\W‘A/\I\
us)
o
£
©
>
Q
-

5270

Bandwidth

hzal 52490

5300

5310
Frequency in MHz

5320

5330

5340 5350
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427 West 12800 South, Draper, UT 84020

Spectrum |

(=)

Ref Level 20.00 dBm

@ RBW 500 kHz

Att 40de  SWT 189 ps @ VBW 2 MHz Mode Auto FFT

SGL Count 500/500

@ 1Pk Max

40 dBm

10 dBm

0 dBm

-10 dBm:

A A AV

-20 dBm: /

-30 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 5.31 GHz

320 pts

N

Da

te: 5.SEP.2024 01:09:16

Span 80.0 MHz
.

Emission Bandwidth 26 dB (5290 MHz; 10 dBi Omni (10 dBm); 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 187.500000 5171.750000 5359.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 7.7 | PASS
26 dB Bandwidth
20T
107
S
g 04
£
©
g -107
-
" | oy
5170 hz200 5250 5300 5350 5410

Frequency in MHz
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Bandwidth

Spectrum I ui:

Ref Level 20.00 dBm @ RBW 1 MHz

Att 40dB  SWT 32,4 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

10 dBm

0 dBm

-10 dBm:

-20 dBm

J \

4
-40 dBm WW Vs AP A A
-50 dem
-60 dBm:
-70 dem:
CF 5.29 GHz 480 pts Span 240.0 MHz
J{ ] CIRNNREED W J

Date: 5.SEP.2024 01:10:10

Occupied Channel Bandwidth 99% (5290 MHz; 10 dBi Omni (10 dBm);
80 MH2z)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5290.000000 78.000000 5250.750000 5328.750000

DUT Frequency Result

(MHz)

5290.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 % Bandwicth

20T
107
c W\’JW\/’M\/\\/W\\/\I\
S o
£
©
& -101
|
20 e
5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Freaquency in MHz
Bandwidth
Spectrum I [DA?J
Ref Level 20.00 dBm @ RBW 1 MHz
Att 40dB  SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 500/500
® 1Pk Max
10 dBm
0 dBm
10 dem [ Y MMMWW\/‘J\
-20 dBm / L
-30 dem
e M’bﬁj \A“”w\f\w\/xf\r"-«\«/\
-50 dem
-60 dBm
-70 dem
CF 5.29 GHz 320 pts Span 160.0 MHz
J1 CIRRRREED we
Dat EP.2024 1 5 B4

Emission Bandwidth 26 dB (5250 MHz; 10 dBi Omni (10 dBm); 160
MH2z)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 470.000000 - 5018.500000 5488.500000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 9.6 | PASS
26 dB Bandwidth
25T
20T
c 101
o
o
= o0t
[0
> 41
[}
|
! me |
o
-0+
5010 5100 5200 5300 5400 5490
Freauency in MHz
Bandwidth
Spectrum | @
Ref Level 20.00 dBm @ RBW 2 MHz
Att 40dB  SWT 1ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 500/500
@ 1Pk Max
10 dem:
0 dBm
-10 dBm N EPREWES | oot
-20 dBm [ MWW\
-30 dem ) K
TWRRETYR I PSSP o RV BTFRIRTT] RSV TV
-40 dBm
-50 dem
-60 dBm
-70 dem
CF 5.25 GHz 480 pts Span 480.0 MHz
Jjl J (N v
Dat EP.2024 Talile

Occupied Channel Bandwidth 99% (5250 MHz; 10 dBi Omni (10 dBm);

160 MHz)
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

b
0T

101

Level in dBm

99 % Bandwicth

1598000 MHz

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 159.000000 5170.500000 5329.500000
DUT Frequency Result
(MHz)
5250.000000 | PASS

M“VW’\/VM/VW\/WM

5200

5250

5300 5350

5410

5000 " 150
Freauency in MHz
Bandwidth
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Spectrum | mA-‘[

Ref Level 20.00 dBm @ RBW 2 MHz

Att 40dB  SWT 32.8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max

10 dBm

0 dBm

-10 dem - T
-20 dBm / AWW\
mqﬂw& L\/\r’“‘/\/\/\yw

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.25 GHz 320 pts Span 320.0 MHz
"

1 ) T o
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427 West 12800 South, Draper, UT 84020

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Power Spectral Density 5260.000 10.0 20.000000 | PASS
Power Spectral Density 5280.000 10.0 20.000000 | PASS
Power Spectral Density 5320.000 10.0 20.000000 | PASS
Power Spectral Density 5270.000 10.0 40.000000 | PASS
Power Spectral Density 5310.000 10.0 40.000000 | PASS
Power Spectral Density 5290.000 10.0 80.000000 | PASS
Power Spectral Density 5250.000 10.0 160.000000 | PASS

Power Spectral Density (5260 MHz; 10 dBi Omni (10 dBm); 20 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5251.485149 6.930 7.0 | PASS
Ports
Port State
1 | used
2 | used
45
40T
E 30"
o 1
©
£ 204
[
> 4
(]
-
10T
D__
5250 52hh 52E0 h26b 5270
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirmnit PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
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427 West 12800 South, Draper, UT 84020

UNIFIED
COMPLIANCE
LABORATORY

Detector RMS RMS
SweepCount 100 100

Filter 3dB 3dB

Trace Mode Average Power Average Power
Sweeptype FFT AUTO

Preamp off off

Power Spectral Density (5280 MHz; 10 dBi Omni (10 dBm); 20 MHZz)

Result

DUT Frequency
(MHz)

Frequency PSD Limit Result
(MHz) (dBm) Max
(dBm)

6.926 7.0

5280.000000 5271.683168 PASS

Ports

Port State
1 | used
2 | used

45T
40

0T

el

Level in dBm

101

270 275 5280 R2ah 52490
Frequency in MHz

Limit L 2 PSD

Connector 1 Connector 2 Sum Level

Power Spectral Density (5320 MHz; 10 dBi Omni (10 dBm); 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5311.485149 6.394 7.0 | PASS
Ports
Port State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

45T
401

30T

0T

Level in dBm

10+

N

=N

5310

Connector 1

5315

5

320

Frequency in MHz

Connector 2

Sum Lewvel

5325

Limit

5330

2 PSD

Power Spectral Density (5270 MHz; 10 dBi Omni (10 dBm); 40 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5252.574257 | 4.085 7.0 | PASS
Ports
Port State
1 | used
2 | used
36T
30+
E 20“
m
©
< 10t
[
> I
(]
-
0 -f‘ \
_‘I D_
5250 h2bh 5260 5265 5270 5275 h280 5286 5290
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirmnit L 2 PSD
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5310 MHz; 10 dBi Omni (10 dBm); 40 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5292.574257 3.709 7.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
KLE
0T
e 2071
o
g s
< 10t
[
> <+
et
D-)//ﬂot \\\
_‘| D_.
5240 52495 5300 5305 5310 5315 5320 5325 5330
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirmnit ¢ PSD

Power Spectral Density (5290 MHz; 10 dBi Omni (10 dBm); 80 MHZz)

Result

DUT Frequency Frequency PSD Limit Result

(MHz) (MHz) (dBm) Max
(dBm)
5290.000000 5252.250000 | 1.013 7.0 | PASS
Ports
Port | State
1 | used
2 | used
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Power Spectral Density

0T

20T
L% 1
° 10T
£ I
g ny‘
) ] \

_‘ID_

B2E0 B2E0 B270 5280 52490 5300 5310 5320 5330
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Limit 2 FSD

Power Spectral Density (5250 MHz; 10 dBi Omni (10 dBm); 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5250.000000 5232.750000 -1.676 7.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
0T
20T
n% 1
° 10+
k= I
T ]
3 I v 4
_‘I D-- —\[H\ﬁ
5170 5180 200 5220 5240 5260 L2280 5300 5320 5330
Frequency in MHz
Connector 1 Connector 2 Sum Level Limit 2 FSD
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

1.2 UNII-2c

1.2.1 Omni Antenna

Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5500.000 10.0 20.000000 | PASS
RF output power 5500.000 10.0 20.000000 | PASS
Power Spectral Density 5500.000 10.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 10.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 10.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 10.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 10.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 10.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 10.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 10.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 10.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 10.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 10.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 10.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 10.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 10.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 10.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 10.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 10.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 10.0 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 10.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 10.0 160.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 10 dBi Omni (10 dBm); 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.600000 5488.750000 5511.350000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 5.4 | PASS
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

Level in dBm

5500 5530

Frequency in MHz
Bandwidth
Spectrum I [u?]
Ref Level 0.00 dBm @ RBW 200 kHz
Att 20 dB SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
-10 dem
-20 dBm JN‘W M
-30 dBm } L
-40 dBm / \\f
-50 dem Jr
-60 dBrm— MM M o, N
Wu M
-70 dem
-80 dBm
-90 dem
CF 5.5 GHz 600 pts Span 60.0 MHz
i J IIIIIiIIl W
Date: 5.SEP.2024 01:51:07
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 10 dBi Omni (10 dBm); 20 MHz)

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 18.2 20.0 28.2 99.709 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5500 MHz; 10 dBi Omni (10 dBm); 20 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5508.316832 6.336 7.0 | PASS
Ports
Port State
1 | used
2 | used

PSD Connector 1
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PROPRIETARY

Page 30 of 67



UNIFIED
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | mA-‘[

Ref Level 20.00 dBm @ RBW 1 MHz

Att 40dB @ SWT 2 ms @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100

@ LIRm AvgPwr

10 dBm

0 dBm

-10 dBm:

~20 dBm

-30 dBm:

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.5 GHz 101 pts

1 ) T

Date: 5.SEP.2024 01:51:48

Span 20.0 MHz
4

PSD Connector 2

Spectrum I mA-'[
Ref Level 20.00 dBm @ RBW 1 MHz
Att 40dB @ SWT 2 ms @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100
@ IRm AvgPwr
10 dBm
0 dBm
-10 dBm:
£20 dBm
-30 dBm
-40 dBm
-50 dBm:
-60 dBm
-70 dBm:
CF 5.5 GHz 101 pts Span 20.0 MHz
1
T
Jj ] IRNRNAND o
Dat .SEP.2024 01:51:55
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427 West 12800 South, Draper, UT 84020

&/ COMPLIANCE

LABORATORY

Measurement

Setting Instrument Value Target Value

Start Freguency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 10 dBi Omni (10 dBm);

20 MHz)
99 % Bandwidth

99 % Bandwicth

Level in dBm

19100 MHz l

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.100000 5490.450000 5509.550000
DUT Frequency Result
(MHz)
5500.000000 | PASS

o} A A S A

5480 5485 5490 54495 5500 5505 5510 E515 5520
Frequency in MHz
Bandwidth
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Spectrum l EAB

Ref Level 20.00 dBm @ RBW 200 kHz

Att 40dE  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT

SGL Count 500/500
® 1Pk Max

10 dBm

0 dBm

-10 dBm:

[\MM\J\NmMM,_\ /W‘A«WWJ”\

-20 dBm

-30 dBm // \
-40 dBm
[ ]

-50 dem

-60 dBm

-70 dBm

CF 5.5 GHz 400 pts Span 40.0 MH2
il ] GIRNRNEED wa
Date: 5.SEP.2024 01:52:04
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 10 dBi Omni (10 dBm); 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5600.000000 22.500000 5588.750000 5611.250000

DUT Frequency Max Level Result

(MHz) (dBm)

5600.000000 5.4 | PASS
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26 dB Bandwidth

167
107
e 07
om
©
= 04
[5)
= +
()
-
_ZD-W\/J\‘VI _ W\,\M\/"\NWN\NW"N/N'\“A
_30__
5570 5580 55490 5600 5610 5620 5630
Freauency in MHz
Bandwidth
Spectrum I [DA?J
Ref Level 20.00 dBm @ RBW 200 kHz
Att 40dB  SWT 38 ps @ YBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max

10 dBm

0 dBm

-10 dBm

LSt
-20 dBm: W ‘l
-30 dBm ) L
-40 dBmn \/\
EVP

-50 dBm

-60 dBm

-70 dBm

CF 5.6 GHz 600 pts

Jj GRRRRRERD W

Span 60.0 MHz
1

Occupied Channel Bandwidth 99% (5600 MHz; 10 dBi Omni (10 dBm);
20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.100000 5590.450000 5609.550000
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DUT Frequency Result
(MHz)
5600.000000 | PASS
99 %2 Bandwidth
1651
10T
_ ol WWWWW
o
©
= 0t
[
>
(]
-
_20__
_30__
5580 5585 5540 56495 5600 5605 5610 5615 5620
Frequency in MHz
Bandwidth
Spectrum | @
Ref Level 20.00 dBm @ RBW 200 kHz
Att 40 dB SWT 28.5 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
10 dBm
0 dBm
-10 dBm
-20 dBm
-30 dem / \
-40 dBm // \\
-50 dem
-60 dBm
-70 dem
CF 5.6 GHz 400 pts Span 40.0 MHz
J1 ] IIIiIIIIl [
Dat EP.2024 1

Emission Bandwidth 26 dB (5720 MHz; 10 dBi Omni (10 dBm); 20 MHz)
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427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.400000 16.150000 6.250000 ---
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.850000 5731.250000 6.1 | PASS
26 dB Bandwidth
167
10+
e 07
o 1
©
= 0t
[
> 1
(]
-
_30__
56490 5700 5710 h720 5730 5740 5760
Frequency in MHz
Bandwidth
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Spectrum I

Ref Level 20.00 dBm @ RBW 200 kHz

Att 40 dB  SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500

® 1Pk Max

427 West 12800 South, Draper, UT 84020

(=)

10 dBm

0 dBm

-10 dBm:

20 dem j \
-30 dem / \,\
-40 dBm =
50 dem
60 dBm
70 dem
CF 5.72 GHz 600 pts Span 60.0 MHz
- A
il J GIRNRNEED wa

Date: 5.SEP.2024 01:55:43

Occupied Channel Bandwidth 99% (5720 MHz; 10 dBi Omni (10 dBm);
20 MHz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)
5720.000000 19.100000 14.550000 4.550000

DUT Frequency Band Edge Left Band Edge Result

(MHz) (MHz) Right

(MHz)
5720.000000 5710.450000 5729.550000 | PASS
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99 % Bandwicth

5740

161
10+
ol WMW
m
©
= 0t
[J]
>
et
_20__
_30__
5700 5705 5710 5715 h720 5725 5730 h735
Frequency in MHz
Bandwidth
Spectrum I [DA?J

Ref Level 20.00 dBm
Att
SGL Count 500/500

@ RBW

200 kHz

40de  SWT 28.5ps @ VBW 1MHz Mode Auto FFT

@ 1Pk Max

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

M AN A A

-60 dBm

-70 dBm

CF 5.72 GHz

400 pts

1

Da

te: 5.SEP.2024 1:56:40

Span 40.0 MHz
1

Emission Bandwidth 26 dB (5510 MHz; 10 dBi Omni (10 dBm); 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 43.650000 5488.475000 5532.125000
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DUT Frequency
(MHz)

Max Level
(dBm)

Result

5510.000000

7.2

PASS

151
10+

10+

Level in dBm

_30__

ottty

26 dB Bandwidth

L EEE WA T

5450 5460

Bandwidth

Ref Le
Att

Spectrum |

5480

5R00 5R20 5540 ERED BR7O0
Frequency in MHz

vel 20.00 dBm

@ RBW 300 kHz

40 de  SWT 50.6 ps @ VBW 500 kHz Mode Auto FFT

SGL Count 500/500

@ 1Pk M.

ax

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

| s
-50 dem:

-60 dBm:

-70 dBm

CF 5.51 GHz

800 pts Span 120.0 MHz
v A

Occupied Channel Bandwidth 99% (5510 MHz; 10 dBi Omni (10 dBm);

40 MHz)
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 38.250000 5490.875000 5529.125000
DUT Frequency Result
(MHz)
5510.000000 | PASS
99 % Bandwidth
20T
107 WWW\JV\JW

S

us)

o

£

©

>

Q

-

5470 5480 54490 5500 5510 5620 h530 5540 5550
Freauency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum I

Ref Level 20.00 dBm @ RBW 500 kHz
Att

40dE  SWT 18.9ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500

® 1Pk Max

(=)

10 dBm

0 dBm

-10 dBm:

-20 dBm:

/ \

4G HBR=

-50 dem

-60 dBm

-70 dBm

CF 5.51 GHz 320 pts

Span 80.0 MHz
.

Emission Bandwidth 26 dB (5590 MHz; 10 dBi Omni (10 dBm); 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 43.200000 5568.475000 5611.675000
DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 7.1 | PASS
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26 dB Bandwidth

161
10+
e 07
o s
©
= 0t
[J]
> L
Q
)
_ZD-WWMWWM - \’WMMWWMW
_30__
5530 5540 5REO 5RB0 5600 5620 5640  BBRD
Frequency in MHz
Bandwidth
Spectrum I [ua
Ref Level 20.00 dBm @ RBW 300 kHz
Att 40 dB SWT 50.6 ps @ YBW 500 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
10 dem
0 dBm
-10 dBm:
o WWM
-30 dem f\// l\\
R e e PR LNV ET Ny e
-50 dem:
-60 dBm
-70 dBm
CF 5.59 GHz 800 pts Span 120.0 MHz
i J GHRNNREND wa
Date: 5.8EP.2024 2:05:33

Occupied Channel Bandwidth 99% (5590 MHz; 10 dBi Omni (10 dBm);
40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.250000 5570.875000 5609.125000
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DUT Frequency Result
(MHz)
5590.000000 | PASS

99 % Bandwidth

el

" UWW'VWMM\/W\/W

Level in dBm

ERED ERED BE70 5RE0 5RA0 EE00 EE10 BE20 BE30
Frequency in MHz

Bandwidth

Spectrum I uf

Ref Level 20.00 dBm @ RBW 500 kHz

Att 40de  SWT 189 ps @ VBW 2MHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

10 dBm

0 dBm

-10 dBm N 7

-20 dBm / \
-30 dBm: / \
| ar-clscn \\/\ oA n

-50 dBm:

-60 dBmn

-70 dBm:

CF 5.59 GHz 320 pts Span 80.0 MHz
"

)il ] CIRRRNARD we

Date: 5.SEP.2024 2:06:29

Emission Bandwidth 26 dB (5710 MHz; 10 dBi Omni (10 dBm); 40 MHz)
26 dB Bandwidth
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DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 42.750000 36.375000 6.375000 ---
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5688.625000 5731.375000 7.2 | PASS

Level in dBm

26 dB Bandwidth

5650

Bandwidth

Att

5660

Spectrum |

5700 B720 B7B0 K770
Frequency in MHz

Ref Level 20.00 dBm

40 dB

SGL Count 500/500

SWT 50.6 ps @ VBW 500 kHz

@ RBW 300 kHz
Mode Auto FFT

@ 1Pk Max

10 dBm

0 dem

-10 dBm

-20 dBm:

-30 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.71 GHz

800 pts Span 120.0 MHz

] anm e
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Occupied Channel Bandwidth 99% (5710 MHz; 10 dBi Omni (10 dBm);
40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 38.250000 34.125000 4.125000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5690.875000 5729.125000 | PASS
99 % Bandwidth
20T
"7 NWWM
c 1
is)
©
£
©
>
(]
-
5E70 bBED 56490 5700 5710 5720 5730 5740 5760
Frequency in MHz
Bandwidth
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UNIFIED

\7,

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Att

Spectrum |

Ref Level 20.00 dBm

(=)

@ RBW 500 kHz

40de  SWT 189 ps @ VBW 2 MHz Mode Auto FFT

SGL Count 500/500

@ 1Pk Max

10 dBm

0 dBm

-10 dBm:

-20 dBm:

-30 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 5.71 GHz

320 pts

N

Date: f

Emission Bandwidth 26 dB (5530 MHz; 10 dBi Omni (10 dBm); 80 MHz)

SEP.2024 02:08:55

26 dB Bandwidth

Span 80.0 MHz
.

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 87.000000 5486.750000 5573.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 9.9 | PASS
26 dB Bandwidth
20T
101
S
S ot
£
©
g -10T
-
20 S a e A Arpnewr e VAN
5410 5450 5500 5550 5600 5650
Frequency in MHz
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UNIFIED
COMPLIANCE
LABORATORY

Bandwidth

427 West 12800 South, Draper, UT 84020

Spectrum I

Ref Level 20.00 dBm @ RBW 1 MHz

Att 40dB  SWT 32,4 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

10 dBm

0 dBm

-10 dem )WAW i ) \ln\/ Y \«\l)

-20 dBm J 1

-30 dem \,\

-40 dBm

-50 dem

-60 dBm
-70 dem
CF 5.53 GHz 480 pts Span 240.0 MHz

. ——
] GHRNRRERD wo

Date: 5.SEP.2024 02:09:51

Occupied Channel Bandwidth 99% (5530 MHz; 10 dBi Omni (10 dBm);
80 MH2z)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 78.500000 5490.750000 5569.250000
DUT Frequency Result
(MHz)
5530.000000 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Level in dBm

Bandwidth

0T

1071

-10+

-20¢F

99 % Bandwicth

L W Aaat i AT a e shee

5450 5460

5480

Spectrum I

5500

bh20

5540

5560

Frequency in MHz

5580

5600 5610

Ref Level 20.00 dBm

SGL Count 500/500

@ RBW 1 MHz

Att 40dB  SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT

@ 1Pk Max

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm J

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.53 GHz

320 pts

1

Da

te: 5.SEP.2024 2:10:53

Span 160.0 MHz
1

Emission Bandwidth 26 dB (5610 MHz; 10 dBi Omni (10 dBm); 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 164.000000 5562.750000 5726.750000

TR9530_Wave-MLO5_FCC_15.407_UNII-2_Annex_Omni
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UNIFIED

427 West 12800 South, Draper, UT 84020

WI COMPLIANCE

LABORATORY
DUT Frequency Max Level Result

(MHz) (dBm)
5610.000000 8.3 | PASS

eiT

101

Level in dBm

_‘I U--

_20_

26 dB Bandwidth

_WW”H/WM

5490

Bandwidth

Spectrum |

5550

5600 h650 5700 5730

Frequency in MHz

Ref Level 20.00 dBm
Att
SGL Count 500/500

@ RBW 1 MHz

40de  SWT 32.4ps @ VBW 2 MHz  Mode Auto FFT

@ 1Pk Max

10 dBm

0 dBm

-10 dBm

-20 dBm

r\rwwu\rlwww

T

-30 dBm

-50 dem

-60 dBm:

-70 dBm

CF 5.61 GHz

480 pts Span 240.0 MHz

)

o e

Date: 5.SEP.2024

12:44

Occupied Channel Bandwidth 99% (5610 MHz; 10 dBi Omni (10 dBm);

80 MHz)
99 % Bandwidth

TR9530_Wave-MLO5_FCC_15.407_UNII-2_Annex_Omni
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 78.500000 - 5570.750000 5649.250000
DUT Frequency Result
(MHz)
5610.000000 | PASS
99 % Bandwidth
20T
1 WWW\WM
c 1
g o0t
=
©
>
Q
-
5630 5540 55E0 5RE0 5600 5620 5640 5BED 5680 56490
Freauency in MHz
Bandwidth
Spectrum | @
Ref Level 20.00 dBm @ RBW 1 MHz
Att 40dB  SWT 22.9 ps @ VBW 3 MHzZ Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
10 dBm
0 dBm
-10 dBm (VJ me“‘—«'”’\) \~\
-20 dBm
-30 dBm \/J / \L’kj_
-50 dem:
-60 dBm
-70 dBm:
CF 5.61 GHz 320 pts Span 160.0 MHz
)il J QN v
Dat SEP.:- 4 146
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PROPRIETARY

Page 50 of 67



427 West 12800 South, Draper, UT 84020

UNIFIED
COMPLIANCE
LABORATORY

Emission Bandwidth 26 dB (5690 MHz; 10 dBi Omni (10 dBm); 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 89.500000 77.250000 12.250000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5647.750000 5737.250000 9.7 | PASS
26 dB Bandwidth
2hT
20T
c 101
m
©
S o0t
[
> 4
(]
-
_1 D--
20-baned SN Y Ml Winyg
5570 5600 5650 5700 5750 5810
Freauency in MHz
Bandwidth
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum I EAR
Ref Level 20.00 dBm @ RBW 1 MHz
Att 40dE  SWT 32.4ps @ VBW 2MHz Mode Auto FFT
SGL Count 500/500
® 1Pk Max
10 dBm
0 dBm
-10 dem A A e

-20 dBm:

|
-30 deém / 4

e A R AL M'\MMM»'\P*WW’U
E m
-50 dBm:
-60 dBm
-70 dem:
CF 5.69 GHz 480 pts Span 240.0 MHz
- A
il ) GIRNNERND wa

Date: 5.SEP.2024 02:14:14

Occupied Channel Bandwidth 99% (5690 MHz; 10 dBi Omni (10 dBm);
80 MH2z)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)
5690.000000 78.500000 74.250000 4.250000

DUT Frequency Band Edge Left Band Edge Result

(MHz) (MHz) Right

(MHz)
5690.000000 5650.750000 5729.250000 | PASS
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427 West 12800 South, Draper, UT 84020

25T
20T
e 17 W\/\VJ\/\/\/\M\’W\”
m
°
= ot
()
> 4
4]
|
10+
ol S
5610 5620 5640 56ED 5680 5700 5720 5740 5760 5770
Frequency in MHz
Bandwidth
Spectrum I [DA?J
Ref Level 20.00 dBm @ RBW 1 MHz
Att 40dB  SWT 22.9ps ® VBW 3MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
10 dem
0 dBm
-10 dem Yave Acrr T~ A
-20 dBm
-30 dBm f\/J &\\
el e RA PR WIFPVPRVE
50 dBm
-60 dBm
70 dBm
CF 5.69 GHz 320 pts Span 160.0 MHz
i GHRNNREND wa
ate: 5.SEP.2024 281517

99 % Bandwicth

Emission Bandwidth 26 dB (5570 MHz; 10 dBi Omni (10 dBm); 160

MH2z)
26 dB Bandwidth
DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 446.500000 361.500000 85.000000
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5363.500000 5810.000000 10.0 | PASS
26 dB Bandwidth
2571
201
e 107
o 1S
©
= oq
(5]
> 1
()
)
_‘I D--
_20__
5330 5400 5500 5600 5700 5810
Frequency in MHz
Bandwidth
Spectrum I [EE[]
Ref Level 20.00 dBm @ RBW 2 MHz
Att 40de  SWT 1ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 500/500
@ 1Pk Max
10 dem
0 dBm
10 dBm b g [N Ll e
-20 dBm { \
-30 dem f k\
LA Arasd toh s smofin A ST REWTYINTEN [NV RV Ay
-40 dBm
-50 dem
-60 dBm
-70 dBm:
CF 5.57 GHz 480 pts Span 480.0 MHz
)i ] INERNEED W6
Dat .SEP.2024 £
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5570 MHz; 10 dBi Omni (10 dBm);

160 MHz)
99 % Bandwidth
DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 159.000000 159.000000 0.000000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5570.000000 5490.500000 5649.500000 | PASS

99 % Bandwicth

25T

20T
= 107 WWW'MWWMJ
os]
©
S o0t
[
> 1
(]
-

_‘ID__

_20__

5410 5460 BRO0 BRED BRO0 BRAD

Frequency in MHz
Bandwidth

5730
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | mA-‘[

Ref Level 20.00 dBm @ RBW 2 MHz

Att 40dB  SWT 32.8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

10 dBm

0 dBm

10 dem = Iy Al A, NA/J}

rvwv T~V A R T4 AV Pt ‘N
-20 dBm: / \
-30 dBm:

-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.57 GHz 320 pts Span 320.0 MHz
)t ] T o )
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UNIFIED

Power Spectral Density (5500 MHz;

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Power Spectral Density 5500.000 10.0 20.000000 | PASS
Power Spectral Density 5600.000 10.0 20.000000 | PASS
Power Spectral Density 5720.000 10.0 20.000000 | PASS
Power Spectral Density 5510.000 10.0 40.000000 | PASS
Power Spectral Density 5590.000 10.0 40.000000 | PASS
Power Spectral Density 5710.000 10.0 40.000000 | PASS
Power Spectral Density 5530.000 10.0 80.000000 | PASS
Power Spectral Density 5610.000 10.0 80.000000 | PASS
Power Spectral Density 5690.000 10.0 80.000000 | PASS
Power Spectral Density 5570.000 10.0 160.000000 | PASS

10 dBi Omni (10 dBm); 20 MHz)

PROPRIETARY

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5508.316832 6.336 7.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
45
0T
c 3071
o
g 1
< 204
[
> =+
3
10T
u-/—~ ‘_\
5440 5495 5500 5505 5510
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirnit PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 40
Sweeptime 2.020 ms 2.020 ms
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427 West 12800 South, Draper, UT 84020

Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO

Detector RMS RMS
SweepCount 100 100

Filter 3dB 3dB

Trace Mode Average Power Average Power
Sweeptype FFT AUTO

Preamp off off

Power Spectral Density (5600 MHz; 10 dBi Omni (10 dBm); 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5591.683168 5.914 7.0 | PASS

Power Spectral Density

Ports
Port State
1 | used
2 | used
40T
30T
g i
© 2071
k= i
©
3 101
— _;//,,4.
U_

55490

Connector 1

h5495

Connector 2

5E00
Frequency in MHz

Sum Level

5605

5610

PSD

Power Spectral Density (5720 MHz; 10 dBi Omni (10 dBm); 20 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5728.316832 | 6.204 7.0 | PASS

Ports

Port State
1 | used
2 | used

TR9530_Wave-MLO5_FCC_15.407_UNII-2_Annex_Omni
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density

45T
401

301

20T

1 .‘\
5710 5715 5720 h72h 5730
Frequency in MHz

Level in dBm

Limit 2 PSD

Connector 1 Connector 2 Sum Lewvel

Power Spectral Density (5510 MHz; 10 dBi Omni (10 dBm); 40 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5527.821782 5.614 7.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density

36T

30+
e 20T
m
g 1
< 10t
[
> +
et

_‘| D_.

5490 5495 5500 5RDA 5510 5516 BR20 5h2h 5R30
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirmnit L 2 PSD
TR9530_Wave-MLO5_FCC_15.407_UNII-2_Annex_Omni Page 59 of 67

PROPRIETARY
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5590 MHz; 10 dBi Omni (10 dBm); 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5574.950495 5.486 7.0 | PASS

Ports
Port State
1 | used
2 | used
Power Spectral Density
36T
30+
e 20T
m
g 1
< 10t
[
> +
et
0t/ \
_‘ID_
5570 BE7R 5580 5RBh 5590 5R95 5EOO 5605 5E10
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirmnit ¢ PSD

Power Spectral Density (5710 MHz; 10 dBi Omni (10 dBm); 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5721.485149 | 5.388 7.0 | PASS
Ports
Port | State
1 | used
2 | used
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density

5T
30T

201
101
s >
u-f \

=10+

Level in dBm

5640 EE95 5700 5705 5710 5715 5720 5725 5730
Frequency in MHz
Limit L 2 PSD

Connector 1 Connector 2 Sum Lewvel

Power Spectral Density (5530 MHz; 10 dBi Omni (10 dBm); 80 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5530.000000 5537.250000 2.131 7.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
36T
30+
e 20T
m
g 1
< 10t
[
> +
et ~——
D-f \
_‘I D_
5490 5R00 5510 5R20 5530 5540 5EED 5560 BR70
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirmnit L 2 PSD
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5610 MHz; 10 dBi Omni (10 dBm); 80 MHZz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5610.000000 5575.250000 2.122 7.0 | PASS

Power Spectral Density

\

Ports
Port State
1 | used
2 | used
KLE
0T
e 2071
o
g s
< 10t
[
> <+
et
n-%/"**
_‘ID_
5570 5580 5540
Connector 1

Connector 2

5600

BE10
Frequency in MHz

Sum Lewvel

h620 5630 5640 5650

Limit L 2 PSD

Power Spectral Density (5690 MHz; 10 dBi Omni (10 dBm); 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5690.000000 5720.750000 | 2.251 7.0 | PASS
Ports
Port | State
1 | used
2 | used
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LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density

5T
30T

20T
10T

5 =

-104

Level in dBm

5650 BEED 5670 5EE0 5640 5700 5710 5720 5730
Frequency in MHz
Limit L 2 PSD

Connector 1 Connector 2 Sum Lewvel

Power Spectral Density (5570 MHz; 10 dBi Omni (10 dBm); 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5570.000000 5578.750000 | -0.432 7.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
0T
20+
n% 1
° 107
£ I
o
3 0T s \[_—R’h\h
— -
i i
5490 5500 BR20 5540 5RE0 5580 5600 5620 5640 5650
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirmnit L 2 PSD
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

260B OBW

99 Spectrum Analyzer 3 ﬁ
¥ Occupied BW Channel Power + Marker
Input Z: 50 O Atten: 20 dB [Trig: Free Run Center Freq: 5600000000 GHz Select Marker
Coupling: DC Corr CCorr W Path: Standard | Gate: Off Avg[Hold: 100100
Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None Marker 1
NFE: Adaptive

Scale/Div 10.0 dB Ref Value 10.00 dBm
Marker Mode

Normal
Delta (A)
Off

Delta Marker
(Reset Delta)
< Marker Settings
Di

All Markers Off

Center 5.6000 GHz Video BW 50.000 MHz* Span 300 MHz|

#Res BW 3.0000 MHz Sweep 1.00 ms (1001 pts),
2 Metrics

Occupied Bandwidth
23 Total Power

Transmit Freq Error 315.47 kHz % of OBW Power
x dB Bandwidth 245.2 MHz x dB

Jan 08, 2025 A
ik el | ? 523 AN - F% HH

waa| Y

OO [# %

Wave-MLO5_UNII-2C_HE240 26dB_5600_CHO
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99% OBW

26dB 99
QOccupied BW

KEYSIGHT |neutRF
Coupling: DC
Align- Auto

Scale/Div 10.0 dB

Center 5.6000 GHz
#Res BW 8.0000 MHz

2 Metrics

Occupied Bandwi

Transmit Freq Error
x dB Bandwidth

®@9~M?

‘Occupied BW

Spectrum Analyzer 3 +
hannel Power

Input Z- 50 O
Corr CCorr
Freq Ref: Int (S)
NFE: Adapive

749.83 kHz
252.1 MHz

Jan 08, 2025
1:16:13 AM

Wave-MLO5_UNII-2C_HE240 99 560

Atten: 20 dB
pW Path: Standard

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Value 10.00 dBm

Video BW 50.000 MHz*

Total Power

% of OBW Power
x dB

Center Freq: 5.6

00000000 GHz

Avg|Hold: 100/100

Radio Std: None

Span 300 MHz|
Sweep 1.00 ms (1001 pts),

S
9]
I
o

Lo

Center Frequency
5.600f

Span
300.00 MHz
CF Step

30.000000 MHz

Auto
Man

Frequency

Settings
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Power / PSD

26dB 99

Spectrum Analyzer 3 v +
Occupied BW Occupied BW

Channel Power ﬁ a=dieney
it: RF Input Z: 50 0 Atten: 20 dB Trig: Free Run Center Freq: 5.600000000 GHz

ng: DC Corr CCorr W Path: Standard Gate: OF AvglHold: 1001100 Eeliclealency

Settings
Auto Freq Ref: Int (S) #PNO: Fast #IF Gain: Low

Radio Std: None 5,600
NFE: Adaptive

Span
Y 240,00 MHz
Scale/Div 10.0 dB Ref Value 20.00 dBm

CF Step
24.000000 MHz

Auto
Man

Center 5.6000 GHz #Video BW 3.0000 MHz™ Span 240 MHz
#Res BW 1.0000 MHz

Sweep 1.00 ms (1001 pts),
2 Metrics v

Total Channel Power 15.97 dBm / 240 MHz

Total Power Spectral Density -7.829 dBm/MHz

Jan 08, 2(
1:17:08 AM

Wave-MLO5_UNII-2C_HE240_5600_CHO

26dB 99 Spectrum Analyzer 3
Occupied BW Occupied BW Channel Power J + Q Frequency

KEYSIGHT I(l:lpul: RF Input Z: 50 Q Atten: 20 dB [Trig: Free Run Center Freq: 5600000000 GHz
u

>oupling: DC Corr CCorr UW Path: Standard  |Gate: Off Avg|Hold: 100/100 Gl (i @ sy Setlings
> Align: Auto Freq Ref: Int (S) #PNO: Fast #IF Gain: Low Radio Std: None 5 600000000 GHz
NFE- Adaptive

1 Graph v

Span

240.00 MHz
Scale/Div 10.0 dB Ref Value 20.00 dBm

Center 5.6000 GHz Span 240 MHz
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts),

#Video BW 3.0000 MHz*

2 Metrics. v

Total Channel Power 16.13 dBm / 240 MHz

Total Power Spectral Density -7.668 dBm/MHz

l, Jan 08, 2(

1:12:10

OO = ”
':L%DD‘(\

Wave-MLO5_UNII-2C_HE240_5600_CHO1

TR9530_Wave-MLO5_FCC_15.407_UNII-2_Annex_Omni

Page 66 of 67
PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

-- End of Report —
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